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GROUP EV

ITEM PART QTY. DESCRIPTION
1 0H1218 5 NUT FLANGE 5/16-18 NYLOK
2 0C2417A 1 EARTH STRAP 3/8X 3/8
3 0H9405 1 THERMAL SWITCH 255 F
4 0F2094 2 SCREW PPHM M3-0.5 X 6 SEMS
5 0H5254 1 DUCT ALTERNATOR INTAKE
6 0C2267 4 SCREW HHTT M5-0.8 X 12 BP
7 0G5206A 1 GROMMET SLEEVE W/O MEMBRANE
8 0H6501 1 BELLOWS, ALT AIR IN
9 029451 1.8FT TAPE ELEC UL FOAM 1/8 X 1/2
10 0H8155 1 ASSY SPACER RING W/ DOWEL PINS
11 0H6631 1 RTR ASSY 7KW ECON VERT
12 0H6632 1 STR ASSY 7KW ECON VERT
13 0H6621 1 BEARING CARRIER ECON
14 0H8195 1 BRUSH HOLDER
15 066849 1 SCREW HHTT M5-0.8 X 16
16 022129 7 WASHER LOCK M8-5/16
17 0H6931 4 SCREW IHHC M8-1.25 X 315 C8.8
18 0H6500 1 FAN - CURVED BLADE, 203.5 OD
19 0H6343 1 GASKET, ALT AIR OUT
20 0J7051 1 WASHER FLAT .406ID X 1.620D
21 0H6930 1 SCREW IHHC 5/16-24 X 12 G8 ZP
22 083512 2 SCREW HHTT M8-1.2 X 16 YC
23 0H6741 1 MUFFLER, ECONOMY HSB
24 075789 2 SCREW SHC 5/16-18 X 3/4
25 0H8191 1 EXHAUST GASKET
26 045756 13 SCREW HHTT M6-1.0 X 10 YEL CHR
27 OH66930VR18 1 EXHAUST SHIELD ALTERNATOR
28 0H1113 4 VIB MNT 1.38X1.0X5/16-18 MXM
29 0C3168 1 WASHER LOCK SPECIAL 5/16
30 0H4301 1 FRAME WELDMENT
31 0G3110 2 SCREW HHTT M6-1.0 X 20 ZINC
32 0C8563 4 SCREW HHFC M6-1.0 X 12 G8.8
33 OH66960VR18 1 EXHAUST SHIELD, RIGHT SIDE
34 0H66940VR18 1 EXHAUST SHIELD MUFFLER COVER
35 0H66970VR18 1 EXHAUST SHIELD, LEFT SIDE
36 OH66950VR18 1 EXHAUST SHIELD, ENG WRAPPER
37 055934J 1 CLAMP STL/VNL .75 X .281 Z
38 0H8386 1 OIL SUMP PLUG SMALL
39 0H8385 1 OIL SUMP PLUG LARGE
40 0H9154F 1 WIRE, BRUSH POS #4 (NOT SHOWN)
41 0H9154G 1 WIRE, BRUSH NEG #0 (NOT SHOWN)
42 O0H9154A 1 CABLE, SC TO SM (NOT SHOWN)
43 0H9154J 2 WIRE, ENG TO GND (NOT SHOWN)
44 O0H9190A 1 BATT POS. CABLE COREPOWER (NOT SHOWN)
45 0H9190B 1 BATT NEG. CABLE COREPOWER (NOT SHOWN)
46 022473 1 WASHER FLAT 1/4-M6 ZINC
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